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HBAI{E R Company information
O T R IR A ") CHANGZHOU YUFENG BATTERY CO., LTD
FAT AL WO B oAb X R % R & B 115 5 No.dl5 Tianhe Road,Xinbei
Consignor District,Changzhou ,Jiangsu,P.R.China
0519-83885169 yifcell02@czyufeng.com www.czyufeng.com
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N e District,Changzhou ,Jiangsu,P.R.China
0519-83885169 yfcell02@czyufeng.com www.czyufeng.com
g Ak T B K G FR A 7] Shanghai Research Institute of Chemical Industry Testing
S Co., Ltd.
M B tfi [, - BB X U4 %R 2 345 2, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765555 “ battery@ghs.cn www.ghs.cn
Hijth{5 & Battery information
2K HELIIA I Lithium g y
Name button cell battery Brand N
FilR=3 R4 A RS
Type i Original tested type :
FRAR B (V) HEEIRE
Nominal voltage i 3 Capacity/energy Papiil
ik A f B AR R B () -
Description Primary Li-metal cell Li content 3 )
FE(kg) 0.00236 LN SREH RGBS 5% silvery
Mass ; Appearance button metal shell
HA {5 B Test information
JR i 5 4 5 WA & H #
Original test report No. IESOENE Date of test report gl
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Test standard

BEE CGOTfaEynaimmd 3 RS AsET
A EE 38.3 2 UNITED NATIONS "Recommendations on
the TRANSPORT OF DANGEROUS GOODS" Manual
of Tests and Criteria 38.3

ST/SG/AC.10/11/Rev.6/Ame
nd.1

Alg{ide%]fji%ion et Bassed ?ﬁﬁfﬂf & Passed
B ol Passed e o Ol Passed
Extgﬁslaél?ti;fcﬁﬁcuit £ Passed Tgrif—l ﬁ*%_l)assed
3833 (f) / 3833 (g) /
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¥ & B /i Sample Picture

NAERFERKEE (RTFREREYWER OB E WKM7 EFEH)
ST/SG/AC.10/11/Rev.6/Amend.1 383 47 # 2 3K . The tested samples meet the

Cogzlﬁion requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" Manual /gf/ ¥ ' Criteria
ST/SG/AC.10/11/Rev.6/Amend.] 38.3 B yA\NBY, ¥
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HH4 Title
Bl TF2IM Vice chief engineer
B :479597-
ey
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